D 0'			10 1705 0100	00545000040
DocuSign	Envelope IL): /D02EFE2-50	19-4/31-9189	-26F158932316

Tested For:	Rahul Dhavalikar	Phone:	(419) 619-4093	Received:	2/17/2022
	Roppe Holding Company	Fax:		Completed:	3/3/2022
	1602 N. Union Street	Mobile:		Code:	Q2
	Fostoria, OH 44830	P0#:	RM0161177	Test Report:	3-46963-2
	USA	Email:	rdhavalikar@roppe.com		
(ey Test:	ISO 9239-2 (25 kW/m²)				28
Client's Ident	ification:				
ntire tile. I Jrethane W	3122002. Date of Mfg.: 02/07/20 Density: 1.6 to 1.8. Thickness: 9.5 Vet-set adhesive for adhering the t e cut to make the 9-inch x 41-incl	mm. Product End U iles to the substrate	Jse: Sports Flooring. Additi was supplied by client. Tile	onal Information: Exce es are 27-inch x 27-inc	elsior U-705,
LE 2010 V		TR 14697 /dl			
			d hu COO North America)- 0 004 "	
APPROXII	MATE THICKNESS OF MATE	RIAL (as measure	d by SGS North America): 0.381*	
TEST PER	RFORMED: ISO 9239 - Reacti Determination of f (ISO 9239-2)		floorings; Part 2: neat flux level of 25 kW/m	2	
SPECIME	N PREPARATION:				
□ Each	specimen was laid flat over a	1/4" Etera board (a	a cement asbestos substi	tute). No bonding a	gent was used.
⊠ Each specimen was bonded to a 1/4" Etera board (a cement asbestos substitute) using Excelsior U-705.					
\Box Each specimen, with self adhesive backing, was bonded to a 1/4" Etera board (a cement asbestos substitute)					
□ Each	specimen was placed over a r	ubber coated jute	and animal hair 50 oz/yd [:]	² cushioning materia	I
□ Other	:				

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/terms-e-document.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not excercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for a maximum of 45 days only.

96 Allen Boulevard Suite D, Farmingdale, NY 11735 USA • Phone: (631) 293-8944 • Email: govmark.test.reports@sgs.com

DocuSign Envelope ID: 7D02EFE2-5019-473F-9189-26F158932316

- 500								
Tested For:	Rahul Dhavalikar	Phone:	(419) 619-4093	Received:	2/17/2022			
	Roppe Holding Company	Fax:		Completed:	3/3/2022			
	1602 N. Union Street	Mobile:		Code:	Q2			
	Fostoria, OH 44830	PO#:	RM0161177	Test Report:	3-46963-2			
	USA	Email:	rdhavalikar@roppe.com					

Key Test: ISO 9

CCC

ISO 9239-2 (25 kW/m²)

RESULTS:

Specimen #	Furthest Progressi	CHF Critical Heat	
	(inches) (m		Flux(kW/m ²)
1	24.4	620	5.2
2	24.4	620	5.2
3	23.6	600	5.8
		Average:	5.4

CHF = Critical Heat Flux at Extinguishment

ACCEPTANCE CRITERIA: None cited.

CONCLUSION: Not Applicable

REMARKS: None.

CERTIFICATION: I certify that the above results were obtained after testing specimens in accordance with the procedures and equipment specified above.

DocuSigned by:

Jillian Guillem ______2908174CF629427...

______________________________3/7/2022 AUTHORIZED SIGNATURE

SGS North America /jab /gb

AN

Ver. 2021-03-09 10:35

Page 2 of 2

280

The results contained in this report relate only to the item(s) tested. The test report shall not be reproduced except in full, without written approval from SGS North America.

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/terms-e-document.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for a maximum of 45 days only.

96 Allen Boulevard Suite D, Farmingdale, NY 11735 USA • Phone: (631) 293-8944 • Email: govmark.test.reports@sgs.com